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TEST RESULTS SUMMARY:

At the request of the client, the following tests were conducted:

CONCLUSION TEST(S) CONDUCTED
PASS CPSIA Section 101 & 16 CFR 1303, Total Lead in Paints and Surface Coatings
PASS CPSIA Section 101, Total Lead in Substrate Materials
PASS California Proposition 65, Total Lead in Paints and Surface Coatings
PASS California Proposition 65, Total Lead in Substrate Materials
PASS Client’s Requirement, Phthalates — Mouthable (DBP, BBP, DEHP, DnOP, DINP, DIDP)
PASS California Proposition 65, Phthalates (DBP, BBP, DEHP, DINP, DIDP, DnHP)
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The test result(s) and conclusion(s) in this report relate to the sample(s) tested as described herein.
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DETAILED RESULTS:

CPSIA Section 101 & 16 CFR 1303, Total Lead in Paints and Surface Coatings

Test Method:
Analytical Method:

CPSC-CH-E1003-09.1

Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No. 5 s i Lo Lk _
Result Result Result Result Result it
esu
Test ltem (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) ND e i s g 90
Conclusion PASS

Note:

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 15mg/kg)

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD
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DETAILED RESULTS:

CPSIA Section 101, Total Lead in Substrate Materials

Test Method:

Analytical Method:

CPSC-CH-E1001-08.3 (Metal), CPSC-CH-E1002-08.3 (Non-Metal)

Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No. 14243 4 6 7 8 Limit
Result Result Result Result Result
Test ltem (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) ND 20 16 ND ND 100
Conclusion PASS PASS PASS PASS PASS
Specimen No. 9+10+19 11412 13 14 15 Limit
Result Result Result Result Result
Test ltem (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) ND 21 17 ND 18 100
Conclusion PASS PASS PASS PASS PASS
Specimen No. 16 I 17+118 20 I 21 I I Limit
Result Result Result Result Result
Test ltem (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) 31 ND ND ND 100
Conclusion PASS PASS PASS PASS
Note:

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 15mg/kg)
Composite results are based on specimen of least mass resulting in highest potential concentration.
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DETAILED RESULTS:

California Proposition 65, Total Lead in Paints and Surface Coatings

Test Method:
Analytical Method:

CPSC-CH-E1003-09.1

Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No. 5 — - - - L
Result Result Result Result Result -
esu
Test ltem (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) ND - - — — 90
Conclusion PASS

Note:

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit = 15mg/kg)
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DETAILED RESULTS:

California Proposition 65, Total Lead in Substrate Materials

Test Method:

Analytical Method:

CPSC-CH-E1001-08.3 (Metal), CPSC-CH-E1002-08.3 (Non-Metal)

Inductively Coupled Plasma-Optical Emission Spectrometry

Specimen No. 1+2+3 4 6 7 8 Firriit
Result Result Result Result Result
Test ltem (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) ND 20 16 ND ND 100
Conclusion PASS PASS PASS PASS PASS
Specimen No. 9+10+19 11412 13 14 15 Limit
Result Result Result Result Result
Test ltem (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) ND 21 17 ND 18 100
Conclusion PASS PASS PASS PASS PASS
Specimen No. _ 16 I ;7+1|8 . 20 I - 21 I - — I Limit
esult esult esult esult esult
Test ltem (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg) (mg/kg)
Total Lead (Pb) 31 ND ND ND 100
Conclusion PASS PASS PASS PASS
Note:

mg/kg =Milligrams per kilogram

LT = Less than

ND = Not detected (Reporting Limit =15mg/kg)
Composite results are based on specimen of least mass resulting in highest potential concentration.

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD
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DETAILED RESULTS:

Client’'s Requirement, Phthalates — Mouthable (DBP, BBP, DEHP, DnOP, DINP, DIDP)

Test Method:
Analytical Method:

CPSC-CH-C1001-09.3
Gas Chromatography with Mass Spectrometry

Specimen No. 1+2+3 5 9+10+19 11+12 Lirist
Result Result Result Result
Test Item CAS No. (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg)
Dibutyl phthalate 84-74-2 ND ND ND ND 1000
(DBP)
Benzyl butyl phthalate 85-68.7 ND ND ND ND 1000
(BBP)
Di-(2-ethylhexyl)
117-81-7 ND ND ND ND 1000
phthalate (DEHP)
Din-octyl pathalate: 45,505 ND ND ND ND 1000
(DnOP)
Diisononyl phthalate  28553-12-0
(DINP) 68515-48-0 NP D ND i i
Diisodecyl phthalate  26761-40-0
(DIDP) 68515-49-1 ND ND ND ND 1000
Conclusion PASS PASS PASS PASS

Note:

mg/kg (Milligrams per kilogram) = 0.0001 % m/m (Percent by mass)

LT = Less than

ND = Not detected (Reporting Limit = 150 mg/kg)
Composite results are based on specimen of least mass resulting in highest potential concentration.

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD
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DETAILED RESULTS:

Client’'s Requirement, Phthalates — Mouthable (DBP, BBP, DEHP, DnOP, DINP, DIDP)

Test Method:
Analytical Method:

CPSC-CH-C1001-09.3
Gas Chromatography with Mass Spectrometry

Specimen No. 17+1|8 = I = I == I Limit
Result Result Result Result
Test ftem CASNe | imghg) | (mghe) | (mefe) | (mghg) | e
(D[;Ef}‘” Rthalate 84-74-2 ND 1000
?I:;;;rl butyl phthalate 85-68.7 ND 1000
o wma | w | - | - | - |
(D[;'nnc')zc)wl phthalate:  y47.840.0 ND 1000
(D[;:T\?;)onw phthalate g:gigigg Ky 1600
E[;:SDOF?)QCVI phthalate ég;?;jgg ND 1000
Conclusion PASS

Note:

mg/kg (Milligrams per kilogram) = 0.0001 % m/m (Percent by mass)

LT = Less than

ND = Not detected (Reporting Limit = 150 mg/kg)
Composite results are based on specimen of least mass resulting in highest potential concentration.
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DETAILED RESULTS:
California Proposition 65, Phthalates (DBP, BBP, DEHP, DINP, DIDP, DnHP)

Test Method:
Analytical Method:

CPSC-CH-C1001-09.4
Gas Chromatography with Mass Spectrometry

Specimen No. 1+2+3 5 9+10+19 11+12 Firriit
Result Result Result Result
Test Item CAS No. (mg/kg)
(mg/kg) (mg/kg) (mg/kg) (mg/kg)
Diputyl phthalate 84-74-2 ND ND ND ND 1000
(DBP)
Benzyl butyl phthalate 85-68-7 ND ND ND ND 1000
(BBP)
Di-(2-ethylhexyl)
117-81-7 ND ND ND ND 1000
phthalate (DEHP)
Diisononyl phthalate 28553-12-0
(DINP) 68515-48-0 WU R D - 1040
Diisodecyl phthalate  26761-40-0 ND ND ND ND 1000
(DIDP) 68515-49-1
Di-whexyl phthalate o, 0o ND ND ND ND 1000
(DnHP)
Conclusion PASS PASS PASS PASS
Note:

mg/kg (Milligrams per kilogram) = 0.0001 % m/m (Percent by mass)
LT = Less than
ND = Not detected (Reporting Limit = 150 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD
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DETAILED RESULTS:
California Proposition 65, Phthalates (DBP, BBP, DEHP, DINP, DIDP, DnHP)

Test Method:
Analytical Method:

CPSC-CH-C1001-09.4
Gas Chromatography with Mass Spectrometry

e ot | Rt | e | e R
Test Item CAS No. (me/ke) (me/ke) (me/ke) (me/ke) ( mg/ke)

(D[;Ef}"' Rbthalate 84-74-2 ND 1000
}3;;;;{] butyl phthalate 85-68-7 ND 1000
e wes | w | - | - | - |
(DD”|T\|0|:T)OWI phthalate é:ii:igg K 00
Oleieciiie wbwd | w | | | | o
(D[;'nnl_ﬁ‘;xy' phthalate o\ 7ca ND 1000

Conclusion PASS
Note:

mg/kg (Milligrams per kilogram) = 0.0001 % m/m (Percent by mass)
LT = Less than
ND = Not detected (Reporting Limit = 150 mg/kg)

Composite results are based on specimen of least mass resulting in highest potential concentration.
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SPECIMEN DESCRIPTION:
SpecimenNo. Specimen Description Location

1 Silvery coated black plastic Button
2 Black plastic Handle
3 Black plastic Handle filler
4 Dull silvery metal Tips
5 Black coating Middle shaft
6 Silvery metal Middle shaft
7 Silvery metal Upper shaft
8 Silvery metal Down shaft
9 Black plastic Upper runner
10 Black plastic Lower runner
11 Black soft plastic Ferrule inner
12 Black plastic Ferrule
13 Dull silvery metal Joint
14 Silvery metal Spring
15 Silvery metal Stretcher
16 Silvery metal Thin wire
17 Black fiber Thin ribs
18 Black fiber Thick ribs
19 White plastic Velcro hook
20 Dull silvery metal Rivet
21 Silvery metal Thick wire

HANGZHOU ASIAINSPECTION TESTING TECHNOLOGY CO., LTD

*Email: Labtesting@asiainspection.com* Tel: (86
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SAMPLE PHOTO:
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-End Report-
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